SGC

SGC Golf Cart
All-terrain Suspension
for EZGO TXT 01 and up (6 inches)

Product is subject to change without prior notice.






? INSTALLATION INSTRUCTIONS

4, Steering riser

7. SGC plate 8. Main bracket A 9. Rear riser

lower

Main bracket C (Passenger side)

2. Top shock mount 3. Tie rod

& o O

10. Rack and pinion
spacers

T
ey

upper

11. Coil-over shock 12. Main bracket Band C 13. Front bumper brackets

WWW.STEELENGGOLFCART.COM

F 7 7 FEEEEF OFEYTEFFF PR YW e
r,

N N N N N N N N ~ N/\"‘Qk\

F

LW & £

’



EE o=y

wr

FOETE OFOF ¢ P9

FrEeTEe e F

Frr

INSTALLATION INSTRUCTIONS

Bag# Application Spec Qty
Hex Bolt 1/2-13*4 2
1 A-arm to Coilover Shock Lock Nut 1/2-13 2
Flat Washer 1/2 4
Hex Bolt 3/8-16 *1-1/2 2
3 Lock Nut 3/8-16 2
2 Main bracket A to cart frame Fiat Washer 3/8 i
Rubber Spacer 2
*
3 Top shock mount to Coil over |I_-Ioecxk?\10£c 3/8;:_ 12 é1/4 ;
Uty Flat Washer 3/8 4
Hex Bolt 3/8-16*1-5/8 4
4 Steering Riser Lock Nut 3/8-16 4
Flat Washer 3/8 8
= ) Hex Bolt 7/16-14%2-3/4 3
5 Rack ans plT(lonBto Main Lock Nut 7/16-14 3
et Flat Washer 7/16 6
Hex Bolt 7/16-14*3-1/4 3
6 Main bracket C to cart Lock Nut 7/16-14 3
Flat Washer 7/16 6
Hex Bolt 7/16-14*3 3
7 Main bracket B to cart Lock Nut 7/16-14 3
Flat Washer 7/16 6
Main bracket A to Main Hex Bott 1/2:134-d 6
8 e e Lock Nut 1/2-13 6
Flat Washer 1/2 12
Hex Bolt 3/8-16*3/4 2
9 SGC Plate Lock Nut 3/8-16 2
Flat Washer 3/8 4
£ 3
10 Main bracket A to Top shock Foixk?\lodi 3/38/81_6162 2
moup Flat Washer 3/8 8
Hex Bolt 1/4-20 *1/2 6
Flat Washer 1/4 4
11 Factory front bumper Flat Washer Mg >
Spring Washer M8 2
12 Spindle Egg neck Bolt 1/2-20*2 4
Heim Joint 1/2-20*2-3/16 4
13 Heim joint Hex Bolt 1/2-20 8
Flat Washer 1/2 8
14 $25.4 Axle Pin 4*35 2
Rack and Pinion Pin 2.5X20 3
Hex Bolt 3/8-16*1-1/4 8
15 Rear Riser Lock Nut 3/8-16 8
Flat Washer 3/8 16
16 Front cowl Rivet 4.8*%25 15
17 Rivet tool 1
WWW.STEELENGGOLFCART.COM
S
N N NN NN NN ~




i INSTALLATION INSTRUCTIONS

2. Remove roof canopy and roof struts. Retain
hardware.

[

" 5. Remove front shock cover and supporting 6. Remove front wheels and hubs.

\ bracket.
. WWW.STEELENGGOLFCART.COM

./, F oo il .d
BN ON N N N NN NN

B oL g £ £ £ £ £ L £ £ £ £ £ £ &£ Sy B B o2 S g



? INSTALLATION INSTRUCTIONS

F

LW & £

£

Front shock N

I3l

leaf spring retaining plate w

%

8. Remove front axle, front shock, leaf spring retaining plate and front leaf spring from cart.

#
d
>
A Y
)
%
X
N
N
{
1
&
{
{
[
\
N
N

)
“
WWW.STEELENGGOLFCART.COM / ’ / b
- WM WM NN N N NN DD R



Hardware #2

-, £y E g

",;.' P
\ /;_/: \"‘}
- e
f
/
/

7
e .
q // P \ Rubber spacer
A y 2

R EE PR

Main bracket A

9. Install main bracket A to cart frame using hardware #2. Spacers will be used as shown
in the picture.

WWW.STEELENGGOLFCART.COM /
N NN N NS s aslasiaes

“
~
“
4
N
N
~
:
5
~
<
B
~
}
]
«
v

N

F s R



? INSTALLATION INSTRUCTIONS

#
d
>
A Y
)
%
X
N
N
{
1
&
{
{
[
\
N
N

Hardware #7 s

Hardware #6

factory leaf spring
retaining plate

ny

f

)
Hardware #6

Hardware #7
Main bracket C Main bracket B

10. Put through three bolts and washers from hardware #7 on driver side of cart frame
first. Install factory leaf spring retaining plate and main bracket B together by tightening
the nut from below the retaining plate.

Attach main bracket A to main bracket B using hardware #8. Leave bolts loose.

Repeat on the passenger side using bolts from hardware #6. Install factory leaf spring
retaining plate and main bracket C together by tightening the nut from below the
retaining plate.

Attach main bracket A to main bracket C using hardware #8. Leave bolts loose.

WWW.STEELENGGOLFCART.COM

N N \ N \ N N N \/\,‘ﬁf\

F

LW & £

£



t INSTALLATION INSTRUCTIONS .

22 7 7 Remaining bolts from hardware#8 -

N

g

! ‘
N\

AN ~

N N

/,

N A-arm base All the nuts in this page are from x

! hardware #8

N \

i 11. Install A-arm base to loose bolts from last step and fasten the nut from inside the base using

N hardware #8. 4

\ Then install front bumper bracket to main frame B and C using remaining bolts/nuts/washers \

from hardware #8. The bolts will go all the way down the a-arm base.

A N

X N

L Y N

~

| X
A B
) “
N / WWW.STEELENGGOLFCART.CQM ; ’ / /.‘
BN N N N N N N NN



§

|

t INSTALLATION INSTRUCTIONS

\

-;4

pacers

oo
:§ hardware #5
S

= r o "
‘

N\
12. Install rack and pinion to main bracket B using three supplied spacers and hardware #5.
~
Front Bumper upper bracket Hardware #11 d
Top Shock mount
N N
N ~
X X
k Hardware #10 Hardware #10 4
4
N N
Y - T8
\ - 3
N .
‘ 13. Attach top shock mount to main bracket A using hardware #10. "
N install front bumper upper bracket to top shock mount using bolts/M8 spring washer/M8 d
flat washer from hardware #11.
N / WWW.STEELENGGOLFCART.COM / ‘
BN N NN N NN NN NN R



&

! INSTALLATION INSTRUCTIONS \

Egg neck bolt from
hardware #12

Spindle

v

! !
, g N
Heim joint

AN |
& 14. Install heim joint to supplied coil-over shock using hardware #13. Suggested position for N\

heim joint is indicated as 1-1/2” away from shock. Then install supplied spindle between the

4 heim joints using hardware #12.

b N
% hardware #3 N
h Driver side steering riser *

N ~
% ) hardware #4 N
A

W X
% hardware #1 b
i,

“A 15. Install Spindle & Coil-over shock assembly to top shock mount on driver side using hardware N

#3. Attach lower end of shocks to A-arm using hardware #1.

. Install driver side steering riser on spindle using hardware #4. ‘
\ “
N / WWW.STEELENGGOLFCART.COM / ‘
BN N NN N NN N N N I



- INSTALLATION INSTRUCTIONS

hardware #3

Passenger side
steering riser

Hardware #4 Hardware #1 |

16. Repeat previous step on passenger side.

WWW.STEELENGGOLFCART.COM 4
4 e ’ 4 # / / , / 3 w/
MONONON N NN NN N

7 /.
/,
Y




§

t INSTALLATION INSTRUCTIONS

|

\

-;4

= r o "

r

T gFeyeFEE

rear end of the cart.

WWW.STEELENGGOLFCART.COM
N N

TR =

A N N

"
~\" “ «
/@) "
Qy_// 7
/= b
\ |
N
-
~
|
N
18. Jack up the rear end of the cart and place jack stands on the frame in front of
the springs. Place a car jack under the rear-end housing. You will be installing larger
. ) . - Q
wheels and tires so raise the cart high enough to accommodate the additional
height.
N
19. Remove the wheels and tires. Unbolt the bottom of the shocks. Clean and
lubricate bolts for later use. )
20. Unbolt the rear leaf springs from under the rear end. Save the front and rear
leaf spring bolts for reinstallation of the leaf springs. Using the car jack lower the N



t INSTALLATION INSTRUCTIONS

N

g

= EFEor "

A A e

¥ s R

Rear Riser

rear shock plate _
DG _,;-Z’,d
e e

N
rear leaf spring

REAR OF THE CART

¥

rear riser

21. Sit Rear Riser on top of the rear
axle as shown using hardware #15.

NOTE: Rear riser is directional.

Hardware #15

Rear shock plate

ﬂ 22. Place the leaf spring on top of the rear
/<¥7 riser and loosely mount the front of the
leaf springs to the stock front leaf spring

[
# / mount using the stock hardware.
]

23. Place rear shock plate on top of the
leaf spring with the shock mount holes
facing the rear of the cart and towards the
center.

24. Using the stock leaf spring bolts and
nuts, bolt the rear leaf spring to the stock
rear leaf spring mount. Attach the bottom
of the shocks to rear shock plate using the
stock nuts and bolts.

WWW.STEELENGGOLFCART.COM /
N N N N ~ N ™ ~ N N




§

t INSTALLATION INSTRUCTIONS

\

-;4

25. Use wire ties to fasten the brake cable to either the underside of the springs or
the frame.

26. Securely tighten all nuts/bolts. Install recommended wheel and tire size 22 x 11 x
10 wheels and tires with a 3 x 5” offset for maximum performance. NOTE: Your stock
wheels and tires will work but are not recommended!

= r o "

r

Rack and pinion

Steering riser

T gFeyeFEE

27. Let us turn back to front of cart. Align front wheels so the rack and pinion stands in
the center. Then attach tie rod to steering risers. Attach rack and pinion to driver side
steering risers. All hardware used in this step are factory hardware. Addition pins for
rack and pinion are provided in hardware #14 if factory pins are rust.

WWW.STEELENGGOLFCART.COM
M ONM O ON N N NN NN Y NN s

TR =

|




SGC Plate

¥
-
3
)

T a

Hardware #9

28. Attach SGC plate to mounting parts in A-arm base using hardware #9.

Hardware #11
Front bumper

upper bracket

Front bumper" o
lower bracket

R EE PR

29. Attach factory front bumper to mounting brackets as shown using remaining
hardware #11.

WWW.STEELENGGOLFCART.COM /
W N NN N N A RIS

Isés‘-#f#f i o it o e e o it ookl

F s R



— -
N

| INSTALLATION INSTRUCTIONS

30. Re-attach front cowl to cart using supplied rivets. Re-attach rocker panels back to
cart using factory hardware.

.
.

31. Re-attach roof strut, canopy and windshield.

WWW.STEELENGGOLFCART.COM /
y y Vg &, y 4 &
MM ONON N NN NN N

Bl s 5 5 5 20 & & £ 5 & 5 Uk iy s



A A N

wr

ALIGNMENT INSTRUCTIONS

F 7 r FEFEYF OFF F FETE OFrFEOrEPhhs

N
~
i :
1/8" Shorter Positive Negative
Than The Front Camber Camber
Recommended  Not Recommended \
1/8"Longer .
Than The Rear
Front of Golf Cart
Toe-In Adjustment Camber Adjustment .
N
IMPORTANT: Both Camber and Toe must be adjusted on this model.
%
To adjust for proper camber (the vertical tilt of the wheels), use a framing square,
level, or some other means of verifying that the tire is at a 90 degree angle to the N
ground.
Adjust camber to 90 degrees using the two nuts on the bottom heim joint. Y
If adjusting the camber to 90 degrees is not possible using only the adjustment on the N
bottom heim joint, then the top heim joint must be disconnected from the spindle,
rotated, then reassembled and checked as necessary to achieve the correct camber. %
IMPORTANT: Be sure to retighten all adjustment points after adjustments are made. "
To adjust Toe, ensure the wheels are pointing straight forward. Find a common point
to measure from on the inside front and inside rear of the front tires. Adjust until the <

front measurement is 1/4” to 3/8” greater than the rear measurement.
Loosen nut on both tie rod ends. Adjust using a wrench to desired alignment.

If steering wheel is not properly oriented after adjusting toe-out, adjust steering box
tie rod to align steering wheel if needed. Loosen tie rod lock nuts and turn steering X
box tie rod clockwise or counter clockwise to adjust steering wheel.

IMPORTANT: Ensure that after this adjustment, both wheels toe out from the cart’s
centerline equally. Once tightened, roll the cart back 15-20 feet and then forward

again to check. \
NOTE: Be sure to use thread locking adhesive on upper and lower heim joint spindle o)
screws.
&
WWW.STEELENGGOLFCART.COM b
Pa geAO

%

N N N \ \ N N N N N ~ % ~






/"

oV RETURN MERCHANDISE AUTHORIZATION

Dear Valued Customer,

Thank you for choosing Steeleng Golf Cart Accessories for your golf cart needs.

We apologize for the issues you are having with your purchase. We strive to offer the absolute best

quality at the absolute best price.

To best serve you, we do need a little information to help process your return and/or exchange faster.

Please complete the following and include this entire form with your return.

Name

Shipped To Address

Purchased with: eBay

This is for EXCHANGE REFUND

Please describe reason for return:

STATE ZIP

Direct Phone Order

Our Return Address:

Steeleng Golf Cart Accessories
3309 Laurens Road,
Greenville, SC 29607

Tele: 864-675-1103

For Office Use Only:
Received By:

Date

Refund Amount

Exchange Issued

**Steeleng Golf Cart Accessories reserves the right to charge a 15% restocking fee for all returned

and/or exchanged items.



